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B o L AR: —kizwiem BTY-SIN

11.61V 4= A4R2 &E = 6900mAh(80Wh)3i = £ 2 6560mAh(76.1Wh)

Name of Sample: Rechargeable Li-ion Battery BTY-SIN

Typical Capacity:11.61V==6900mAh(80Wh)
Rated Capacity:11.61V==6560mAh(76.1Wh)

AREL: AR (B4) AFRAE

Consignor: GETAC TECHNOLOGY(Kun shan) LTD
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Getac Testing Center Test Report

i k42w ius BTY-SIN
P Chinese 11.61V 4R EF 6900mAh(80Wh)#i & & & 6560mAh(76.1Wh)
) Rechargeable Li-ion Battery BTY-SIN
Name of sample fx . ec argea. ¢ Li-ion Battery
English Typical Capacity:11.61V==6900mAh(80Wh)
nglis
e Rated Capacity:11.61V==6560mAh(76.1Wh)
ELR A TR
Sy B2024061101
Power of attorney NO.
Yol S5 A fm () F IR 4
Manufacturer GETAC TECHNOLOGY(Kun shan) LTD
s Bk b Bl <<iX B Ao AR FH>> A MEITHIAHE 383 7
Aol A ik

Test method

UNITED NATIONS Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8
Section38.3

A E<<iX B Aoti ok FH>> 5 AT S 383 T

FIR A
ki UNITED NATIONS Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8
Criterion .
Section38.3

e e BRABHER A

Appearance Black plastics cement and plastics film shell
iRl B 4 Aol A2k B 2

e A 2024-06-11 2R : 2024-06-25 ~ 2024-07-09
Accepted Date Test Date

ol o A

BN BRI, s ShESER, BE A AR BEAR

Altitude simulation, Thermal test. Vibration, Shock, External short circuit, Crush,

Test Items .
Overcharge, Forced discharge
Wil AR S A B A H <<} FEAMEITIR S 383 AR EE K,
o] 2% The sample has passed the tes TIONS Manual of Tests and
Conclusions Criteria STIS&/AC.10/11/Re ction38.3
A TR 2220] 1
&ix
A AT W Y ﬁ%ﬁg@ﬁe ithium Battery
Comment
LN FERT R FELH A R LA RARE E ZKiE 269 5
Manufacturer address No0.269, 2nd Avenue, Comprehenswe Free Trade Zone, Kunshan, Jiangsu, P.R.C
of ﬂ/&} 6 05;7/& % %) i /g &;
Approver: Checker: Compiler:

R 4% Title: £4& (Director)

TC-QR-7.8-01-004-1A
%2 W, 2137
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Getac Testing Center Test Report

BEH5: RB2024071101

IEERIATELTT

BE | MR LA , BMER | AALR
Standard requirement or The Clause Number of )
NO | Name of Test Items Test Result | Conclusion
Standard
5 AR B B4 E (KB AkS8) ST/SG/AC.10/11/Rev.8 383 .3 T.1 £ 1 o
. o
1 Altitude UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See 5 q
] ] . asse
simulation T1 Appendix 1
. B4 B (KBRS ) ST/SG/AC.10/11/Rev.8 38.3 i34 T2 W% 2
TR e HH
2 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See
Thermal test . Passed
T2 Appendix 2
) B4 (AR EF ) ST/SG/AC.10/11/Rev.8 383 K55 T3 LM £ 3 gk
= =
3 . . UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See
Vibration . Passed
T3 Appendix 3
ek A E (RBEAHREFM) ST/SG/AC.10/11/Rev.8 38.3 A3 T4 RHE 4 P
4 (=3
4 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See
Shock . Passed
T4 Appendix4
. o E (K AeiiE F4) ST/SG/AC.10/11/Rev.8 383 i3 TS LM £ 5
SR ER4E 7 S
5 . . . UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See
External short circuit | X Passed
5 Appendix5
A E EEAiREF M) ST/SG/AC.10/11/Rev.8 38.3 #5 T6 W E 6 M
#E S
6 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See
Crush _ ) Passed
T6 Appendix 6
Lo B4 E (RiAedogFH/) ST/SG/AC.10/11/Rev.8 383 i34 T7 &7
SRR _ LA
7 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See
Overcharge . Passed
T7 Appendix 7
. A E (EEAAREF ) ST/SG/AC.10/11/Rev.8 38.3 #.32 T.8 LM £ 8
SR B A E, oA
8 . UN manual of tests and Criteria ST/SG/AC.10/11/Rev.8 section 38.3 Test See
Forced discharge . Passed
T8 Appendix 8

W IR &

Test Environment Condition

FIRBE: 15C-25C; FmBA: /Y%
Ambient temperature: 15°C-25C ; Ambient humidity: /%

&z

Comment
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Getac Testing Center Test Report-Appendix 1

F5 . Al ;B & AR 5 AR
NO Name of Test Items Altitude simulation
=38 12,55 AT Before RIJE After o b: A
o % — - RESK | HERR |
*””’l ‘T"’]" = AE | FBEA | RE | FBLE | Mass | Residual |
Sample Sample Status Weight oCV Wi gt ocv Loss/% OCY % Other
NO. /e N /e N Event
AREERLE
01 299.55 13.278 299,51 13.275 0.01 99.98 0
feycle fully charge
HREELE
02 299.42 13.279 299.39 13.276 0.01 99.98 0]
Icycle fully charge
HRAZAERE
03 299.52 13.280 299.47 13.277 0.02 99.98 0O
leycele fully charge
ARELEREE
04 299.55 13.283 299.49 13.280 0.02 99.98 @]
leycle fully charge
5REETE
05 299.68 13.254 299.62 13.251 0.02 99.98 o)
25cycles fully charge
WRRELE
06 299.79 13.262 209.74 13.260 0.02 99.98 O
25cycles fully charge
WRELETE
07 299.93 13.266 299.88 13.264 0.02 99.98 O
25cycles fully charge
5REERLE
08 299.49 13.269 299.43 13.267 0.02 99.98 0]
25cycles fully charge
AT This space
5] intentionally left blank

Note: L-Leakage. V-Venting. D-Disassembly. R-Rupture. F-Fire. O-No Leakage. No Venting. No Disassembly.
No Rupture & No Fire

F 47, X137

TC-QR-7.8-01-004-1A
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Getac Testing Center Test Report-Appendix 2

F5 ? ol IETE NP oS o X
NO Name of Test Items Thermal test
# o X 32 A7 Before K38 B After H Ak
4 8 o - - RESX | MECE | O
S’ -’3_1 " i T g = RE EiiE VS RE Eiilt s AN Mass Residual
ample ample Status Weight 0OCV Weight 0OCV Loss/% OCV/% Other
NO. e N lg v Event
HREERLE
01 299.51 13.275 299.46 12.964 0.02 97.66 O
leycele fully charge
HREERE
02 299.39 13.276 299.34 12.968 0.02 97.68 O
lcycle fully charge
BREZARE
03 299.47 13.277 299.41 12.966 0.02 97.66 0O
lcycle fully charge
BRELREE
04 . 299.49 13.280 299.45 12.971 0.01 97.67 0
lcycle fully charge
SRAAERLE
05 299.62 13.251 299.57 12.979 0.02 97.95 O
25cycles fully charge
25 RAERE
06 299.74 13.260 299.69 12.986 0.02 97.93 O
25cycles fully charge
SRRERE
07 299.88 13.264 299.84 12.987 0.01 97.91 0]
25cycles fully charge
BREERE
08 299.43 13.267 299.39 12.988 0.01 97.90 0]
25cycles fully charge
VATF % This space
g intentionally left blank

#iE: L-BA. V-HER, D-AR, R, F-R XK, O-L% R, LHA. LHE, RaELL X
Note: L-Leakage. V-Venting. D-Disassembly. R-Rupture. F-Fire, O-No Leakage. No Venting. No Disassembly.
No Rupture & No Fire

FSW, £I137

TC-QR-7.8-01-004-1A
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Getac Testing Center Test Report-Appendix 3

A5 . #r il IR B G AR A
NO Name of Test Items Vibration
¥ & &, 35 AT Before RIe B After - H Ak
8 T - ) RERA | MEeE | O
T %T = RE Freg e RE Tk Mass Residual oth
; ; t
Samp]e Sample Status Weight ocv Weight OCV Loss/% OCY /% er
NO. e N /e N Event
ARRZERLE
01 299.46 12.964 299.48 12.951 0.00 99.90 (@]
leycle fully charge
AREERLL
02 299.34 12.968 299.33 12.957 0.00 99.92 O
leycle fully charge
BREERE
03 299.41 12.966 299.43 12.955 0.00 99.92 0
lcycle fully charge
HREELD
04 299.45 12.971 299.46 12.960 0.00 99.92 O
Icycle fully charge
BREERE
05 299.57 12.979 299.60 12.969 0.00 99.52 0]
25cycles fully charge
WRELRE
06 299.69 12.986 299.71 12.976 0.00 99.92 O
25cycles fully charge
25 REERE
07 296.84 12.987 299 .85 12.977 0.00 99.92 O
25cycles fully charge
BRAEEE
08 299.39 12.988 299.40 12.978 0.00 99.92 0
25cycles fully charge
LT = This space
3] intentionally left blank

Zix: L-%R. V-HEA. D-#R4k,
Note: L-Leakage. V-Venting. D-Disassembly. R-Rupture. F-Fire. O-No Leakage. No Venting

No Rupture & No Fire

R-# . F-Z K, O-L#%

. RHER. AR, Ra A AKX

« No Disassembly .

TC-QR-7.8-01-004-1A
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Getac Testing Center Test Report-Appendix 4

55 2 Sl B G AR il
NO Name of Test [tems Shock
b= X35 AT Before R IEE After - HAb
g5 I - B} ARSI | HEeRE | D
i TS jﬁ % 2 EE JE )ﬁ % il EE JE Mass Residual 7
Sample Sample Status Weight OCV Weight oCV I oss — Other
NO. /g N /e N Event
HARTETE
01 299.48 12.951 299.46 12.934 0.01 09.87 0
lcycle fully charge
BRAEELE )
02 299.33 12.957 299.33 12.948 0.00 99.93 O
leycle fully charge
HREERLE -
03 299.43 12.955 299.42 12.944 0.00 99.92 O
lcycle fully charge
HREAERLE
04 299.46 12.960 299.45 12.952 0.00 99.94 0
lcycle fully charge
REERE
05 299.60 12.969 299.58 12.962 0.01 99.95 @)
25cycles fully charge
25 RAERE
06 299.71 12.976 299.69 12.966 0.01 69.92 O
25cycles fully charge
BSREAERLD
07 299.85 12.977 299.83 12.968 0.01 99.93 0
25cycles fully charge
2RAEERD
08 299.40 12.978 299.39 12.970 0.00 99.94 0
25cycles fully charge
VATF%E This space
3 intentionally left blank

&ix: L-BR. V-HEA . D-fR4k, R-#8 &, F-2 K, O-LB B, LI, LK, LHEERLLZ K

Note: L-Leakage. V-Venting, D-Disassembly. R-Rupture. F-Fire. O-No Leakage. No Venting. No Disassembly .
No Rupture & No Fire

TC-QR-7.8-01-004-1A
# 70, £137




R4S RB2024071101

A R (B L) A R 8] AP A P oS A IR E-F K S

Getac Testing Center Test Report-Appendix 5

55 5 & o B G AR IhER4E 3
NO Name of Test Items External short circuit
A , Mok B RS R .
B Bk A i A AT AL
Max. External Temperature
Sample NO. Sample Status o Other Event
HRAZAERLE
01 e 56.4 0
lcycle fully charge
FRELED
02 . 56.5 0
leycle fully charge
BRKEZERE
03 - 56.7 0
lcycle fully charge
FREEEE
04 e 56.7 0
leycle fully charge
BREERLE
05 X 56.2 O
25cycles fully charge
IREERE
06 o 56.4 0
25cycles tully charge
BREERE
07 e 56.7 0
25cycles fully charge
WREARLE
08 e 56.6 0
25cycles fully charge
ST This space intentionally

left blank

#iE: D-AEAR, R-20E ., F-2 K, O-Lfk, AR, LK

Note: D-Disassembly. R-Rupture. F-Fire. O-No Disassembly. No Rupture. No Fire

i

T
=]
=

TC-QR-7.8-01-004-1A

e
)
=

4L &

1=

o B



BE%5: RB2024071101
A E (L) A FRA 8] AP RN PSR4k 22— & 6

Getac Testing Center Test Report-Appendix 6

] 6 il B & AR #HE
NO Name of Test Items Crush
v o , T RE A=Y :
HR%F BRI T EEE R
Max. External Temperature
Sample NO. Sample Status o Other Event

AR S0%EE
09 Wk Wemd 222 0
leycle 50% Capacity

HR 50%5E
10 78 o . ) 0
lcycle 50% Capacity

HRS0%EE
1 T 22.0 0
leyele 50% Capacity

AR 50%B =
12 o, e 22.0 0
lcycle 50% Capacity

AR S0%EE
13 ekl 222 0
lcycle 50% Capacity

25 K 50% %5 =
14 oTAEE 22.4 0
25cycles 50% Capacity

25 K 50% B =
15 oV 22.5 0
25cycles 50% Capacity

25 K 50% 5=
16 YO OUREE 224 0
25¢cycles 50% Capacity

25 R 50% B E
17 AEE 24.0 0
25cycles 50% Capacity

25 R 50% A&
18 il 24.3 0
25cycles 50% Capacity

This space intentionally

VL= @&
¥ left blank

%‘J‘i . D-ﬁﬁM*\ F"T&Ek\ O'}Eaﬁé{'{z"‘\ ji!%ék
Note: D-Disassembly. F-Fire. O-No Disassembly, No Fire

TC-QR-7.8-01-004-1A
90, £13 R
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Getac Testing Center Test Report-Appendix 7

R ; & ;B G AR dEAE
NO Name of Test Items Overcharge
H b bh 5 sk A LeRz
Sample NO. Sample Status Other Event
ARTER®
g BRE o
lcycle fully charge
0 BREELE 5
lcycle fully charge
51 HREERLE o
1cycle fully charge
ook 2 A7
2 BREERE 0
leycle fully charge
- BSREERE o
25¢cycles fully charge
= ;;, -
24 BREERLE o
25cycles fully charge
- 5 REAERE o
25cycles fully charge
36 WBREERLE o
25cycles fully charge
SR This space intentionally
left blank

%:“i: D'ﬁ;lﬁi\ F'ﬁk\ O'iﬁaﬁ$4$\ ﬁaf}ék
Note: D-Disassembly. F-Fire, O-No Disassembly. No Fire

TC-QR-7.8-01-004-1A
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Getac Testing Center Test Report-Appendix 8

K5 g S B G AR 7R ) 2
NO Name of Test Items Forced discharge
S5 H ook ECRR G LR F ok 2 HEAER
Sample NO. Sample Status Other Event | Sample NO. Sample Status Other Event

2 BREANE 5 5 25 REAME &
leycle fully discharge 25cycle fully discharge

28 BRE AL o - 25 RERAHE &5
Icycle fully discharge 25cycle fully discharge

29 BREZERE o 39 25 R ZAHE -
lIcycle fully discharge 25cycle fully discharge

- BREENE 5 4 25 KT AL B
leycle fully discharge 25cycle fully discharge

31 BREZENE o 1 25 REANE o
leycle fully discharge 25cycle fully discharge

45 HRRZENE 5 = 5 REEHNE o
leycele fully discharge 25¢cycle fully discharge

13 HREAEKE 0 45 25 REEHE o
leycele fully discharge 25cycle fully discharge

24 HAREERE - 0 25 REEHE o
leycle fully discharge 25cycle fully discharge

5 ARTENE b dis 25 REAAE o
leycle fully discharge 25cycle fully discharge

" BREENE 5 - 25 R &M E 5
leycle fully discharge 25cycle fully discharge

RTF G This space intentionally
left blank

&iE: D-FRAR, F-R K. O- LMk, AKX
Note: D-Disassembly. F-Fire. O-No Disassembly. No Fire
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TC-QR-7.8-01-004-1A
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Getac Testing Center Test Report-Appendix

# &= 8 R Photo of the sample

ot
Y

ity 11 57V = 5900mAK(BOWh)
city: 1161V = 6560mAh(76 1Wh)

&ﬁg 76.17TWh

TC-QR-7.8-01-004-1A
F 12 W, £13 7
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Getac Testing Center Test Report

x & F R

Important Notice

1. AEABEN T CHapE&E, RMFELARIF5HELFARE.
Nobody is allowed to photocopy or partly photocopy this test report without written
permission of Getac Testing Center.

2. AREAMEA, FHRARBIALL L

The test report is invalid without the signatures of Approver, Checker and Compiler.

3. AMERELI
The test report is invalid if altered.

4. FAARELABI P ONF R

The test report is invalid without the official seal of the GetacY[ esg

5. AIREAT FEAH S 7.

The test report is valid for the tested samples only.
6. FREMRAASTEM KB K, TifE, & FREGIRE,

Standard limits refer to relevant national, industrial standards and standards provided
by customers.

oklolok 4 - 2% £ End of Reportkkik
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